
701 S. RIDGE AVENUE
TROY, OHIO 45374-0001

937-332-3000
www.hobartcorp.com

ASSEMBLY INSTRUCTIONS 
MIXER TABLE ML-141060 

FOR HL120 or HL200 MIXERS

These instructions describe the assembly of the mixer table and list the parts needed.

FORM 45211 (August 2011)	 © HOBART 2011

	 1.	Remove all protective film from top and shelf.

	 2.	Lay top on flat surface with underside up. Install the three support channels; match up holes in 
support channels to holes in underside of top, with six 1/4-20 x 1/2 screws, washers and nuts.

Description Qty. Description Qty. Description Qty.
Top 1 Washer 22 Shelf 1
Support Channel 3 Nut 22 Caster 4
Leg, Rear 2 Grommet 12 Post 4
Leg, Front 2 Rod (short) 2 Screw 8
Screw 22 Rod (long) 4 Lockwasher 8
Shoulder Bolt 2 Nut (3/8) 2 Washer (3/8) 4

	 3.	Loosely attach three legs, two rear and one front, to the underside of top with six 1/4-20 x 1/2 screws, 
washers and nuts.



FORM 45211 (August 2011)	 PRINTED IN U.S.A.

MIXER TABLE ML-141060 (cont.) 

	 4.	Install casters into bottom of legs.

	 5.	Install 12 grommets into holes in legs.

	 6.	Install rods (longer on sides, shorter on rear) into 
loosely installed legs. Lubricate rod ends with 
dish soap to make installation easier. Tighten all 
screws.

	 7.	Install shelf onto three leg brackets with (6) 1/4-20 
x 1/2 screws, washers and nuts.

	 8.	Install rods into remaining leg.

	 9.	Attach leg onto shelf and underside of top using 
(4) 1/4-20 x 1/2 screws, washers and nuts.

	 10.	Place table on its side and install four posts to 
top at rear of top with (4) 3/8-16 x 3/4 screws and 
lockwashers.

	 11.	Turn table upright.

	 12.	Use 3/8-16 x 3/4 screws and 3/8 lockwashers to bolt mixer to the table.

	 13.	If tray support is purchased, assemble shoulder bolts into 3/8 holes on right side. Attach 
with 3/8 washers and 3/8 nuts. Hang tray sideways by the corners.

 All components must be assembled prior to use.

SHOULDER
BOLT

NUT (3/8 In.)

WASHERS
(3/8 In.)

TABLE


